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Entrustment Company Sailuoke Fluid Equipment Inc. . Material -
S 5. SS316
LR g 7 Jpr s YX2005-2262,
/ Heat&Batch h'
Production Company AL L% /201201
~_Number
S| RERTE M TRE ST R X R LB 156,5 Y]
%ﬁﬁuﬂﬁﬁt Widha
156 Tongxin Road, Chongzhou HAth
Entrustment Company ; . ) : /
Economic Zone, Chengdu City, Sichuan [ Others
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{'NACE TM0284-2016 Evaluation of pipeline and-pressure vessel steels for
resistance to hydrogen-induced cracking
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‘Test Basis -

 Test Project A Resistance to Hydrogen-lnduced Cracking Test
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Test Result. : The test results: are shown on the next page
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Test Information
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e % ! ‘ tion | & “A
. HS tlrf‘at’éd R e \
temperatuse_ i |H25 sat End of S :conIent@of - method
' : i, QR | solution 4=
| the Test | saturated
i aﬁer test :
solution. =
1 il
A du¥ Acetone
2543°C 96h ﬁ ’ 2.74 3.07 3.48 2316mg/L | .2657mg/L
Solution A ASTM
F21-2014

e 1. A VU BR BECN S% AL R 0.50%iK ZoBR 7R TR KL
2RI (), WAEBLIR: (2) BRI (3) EHIVA TR, ), WA 4 i pl;
(5) BL 100mi/min/D, (i EA A S (R 99.9992%) BREM /)
(6) LA 200mi/min/. FEBEE A FoS GRIEE99.9%) 20N AR EEFWRIEH, JEk HaS
A E B F) 100ml/min, FFEE 96h:
(7) MMF HaS VAW ET pH R HoS Y& &
(8) #EFF HoS Ak FE =Mk 4h
(9) MHRL LR HH pH EFN HaS &8s
(10) FREGFRMAETIENRFE o FE7E\100 15 T RHATWIE LR R, 1T REUBURE e
KA. REUBRE;
Note: 1. Solution A shall be 5.0wt%NaCland 0.50wt% CH;COOH 'in distilled water.
2. Test procedure: (1) Specimens degrease; (2) Place the specimens in the test vessel;
(3)Solution preparation; (4) Measure the pH of initial solution;
(5)Purge the test solution with nitrogen (purity 99.9992%) for at least two hours
at a rate of -100ml/min per liter of test solution;
(6) HaS' gas shall be bubbled through the test solution for‘at least one hour at
a rate of 200ml/min<per litér of test solution.As long as saturation is ‘achieved,the H>S gas flow rate shall
be reduced to 100ml/min .and maintained at this rate for the test period of 96 hours
(7) Measure the pH and H.S concentration of H»S saturated solution;
(8) Maintain HoS positive, pressure.until the endsof the test;
(9) Measure the pH and-HyS-concentration ‘of test solution at the end of test;
(10) Cut samples according to the standards.all the cross sections shall be
checked on by 100x magnification and the Crack Sensitivity Ratio(CSR)the Crack Length Ratio(CLR),
the Crack Thickness Ratio(CTR) 'are evaluated.
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Jiangsu Rongda Material Corrosion Inspection Ce., Ltd.

No.:2020-M-12281661325-3

PRERE S
Test Result
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Specimen | Test | f{H XS B i % ot fH Average X
bl e Avyerage verag § . \SleAverage verage era,
Number+~ | Surface | Test V - .g =N et 3 i Test | Value of 2y
. L o wNalue of | e Valuodt ¥* Value of | Value : Value of
Value | Value Value | each test
each test | of Each each test Each : Each
; ; . specimen
. specimen | group specimen | group group
001 0 0 0
1661325-11 002 0 0 0 0 0 0
003 0 0 0
004 0 0 a 0
1661325-12 005 0 0 0 0 0 0 0 0
006 0 0 0
007 0 0 0
1661325-13 008 0 0 0 0 0 0
009 0 0 0
. RBREERER
- Photos of the Specimens before/after the Test ‘
5 . Before the Test 146 5 After the Test
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Jiangsu Rongda Material Corrosion

Inspection Co., Ltd.

No.:2020-M-12281661325-3

&5 After Cutting

&k, EURES B NACE 'TM0284-2016 B 7, JERE AN 30mm, B4R #5 L 6 7 17 B, 1005t mm, %6 20+ 1mm

FELHTE

1001 /

2041

REAREL 30mm ik HIC B E (47 mm)

Test specimen location-for plates less than 30mm

AR o

Note:

Sampling refers to Figure 7 of NACE TM0284-2016,For the test plate thickness<30mm, take‘the sample with

length of 100 = Imm and width of 20 + 1mm along the rolling direction.
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Jiangsu Rongda Material Corrosion Inspection Co., Ltd,

NG.-2020-M-12281661325-3

001 T340 No Cracks

002 FTHEL No Cracks

003 L No Cracks

004 L No Cracks

005 L No Cracks

006 ITREL No Cracks

007 L No Cracks

008 L No Cracks

009 £ 4 No Cracks
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Add : No. 155 Chunhui Road, Xishan Development District, Wuxi, Jiangsu, China
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*+**End of Report***
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